

HeBei JinJiu Rubber Products Co.,Ltd

CERTIFICATE OF ANALYSIS

Products Name: SBR 1502

Production Date:2012/07/06

Testing Date: 2012/07/10

Batch No.: HBJJ120710

Quantity: 20 tons

Specification of SBR ITEM	STANDARD	RESULT
Volatiles %	≤ 0.90	0.86
Ash %	≤ 0.50	0.42
Organic Acid %	4.50-6.75	5.14
Soap %	≤ 0.50	0.3
Bound Styrene %	22.5-24.5	23
Oil content %	—	
Raw Viscosity ML(1+4)100	44-56	52
Compound Viscosity ML(1+4)100	≤ 93	90
300% Modulus 145°C 25min MPa	15.5±2.5	16.1
300%Modulus 145°C 35min MPa	20.6±2.5	20.4
300%Modulus 145°C 50min MPa	21.5±2.5	20.6
Tensile Strength 145°C 35min MPa	≥ 24.5	24.8
Elongation at break 145°C 35min %	≥ 330	346

Reported by:李光

Approved by:陈永利

Date:

Add: Zhongyuan commercial Building, Huaian west Road, Shijiazhuang, Hebei ,China

Tel:0086-0311-89265527

Fax:0086-0311-87162866